Site Map Contact Us Terms and Conditions

call us on +44 (0)1823 698437 or email moc/rtnotgniver//ofni
Follow us on Twitter Find us on Facebook Blogger Email

Choose Car Type


then
Search for parts
or
Browse
for parts

NUT NYLOC 5/16 UNF

Part No:
YN2908

This part appears on the following Triumph Catalogue Plates

Car Type Plate Plate Title Plate No. Triumph Part Description No per Unit
TR2 A ENGINE: CYLINDER BLOCK AND HEAD A80 Nut, nyloc, rocker cover attachment 2
TR2 J CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. J41 Nut, nyloc, stay attachment 1
TR2 J CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. J41 Nut, nyloc, stay attachment 1
TR2 AV ACCESSORIES: SPAT COVERS, 2 SPEED WIPERS, UNDERSHIELD, REAR SEAT, HARD TOP ETC. AV310 Nut, nyloc, securing retainer attachment
From Comm. No. TS22014
4
TR2 AV ACCESSORIES: SPAT COVERS, 2 SPEED WIPERS, UNDERSHIELD, REAR SEAT, HARD TOP ETC. AV310 Nut, nyloc, securing retainer attachment
From Comm. No. TS22014
4
TR3 A ENGINE: CYLINDER BLOCK AND HEAD A80 Nut, nyloc, rocker cover attachment 2
TR3 J CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. J41 Nut, nyloc, stay attachment 1
TR3 J CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. J41 Nut, nyloc, stay attachment 1
TR3 AV ACCESSORIES: SPAT COVERS, 2 SPEED WIPERS, UNDERSHIELD, REAR SEAT, HARD TOP ETC. AV310 Nut, nyloc, securing retainer attachment
From Comm. No. TS22014
4
TR3 AV ACCESSORIES: SPAT COVERS, 2 SPEED WIPERS, UNDERSHIELD, REAR SEAT, HARD TOP ETC. AV310 Nut, nyloc, securing retainer attachment
From Comm. No. TS22014
4
TR4 Z EXHAUST SYSTEM, RADIATOR, TOOLS AND SERVICE KITS. Z13D Nut, nyloc Flexible strip to exhaust silencer clip and chassis frame bracket
Fitted from Commission No. .CT11454 and future
2
TR4 Z EXHAUST SYSTEM, RADIATOR, TOOLS AND SERVICE KITS. Z13D Nut, nyloc Flexible strip to exhaust silencer clip and chassis frame bracket
Fitted from Commission No. .CT11454 and future
2
TR4 Z EXHAUST SYSTEM, RADIATOR, TOOLS AND SERVICE KITS. Z13D Nut, nyloc Flexible strip to exhaust silencer clip and chassis frame bracket
Fitted from Commission No. .CT11454 and future
2
TR4 A ENGINE: CYLINDER BLOCK AND HEAD. A89 Nut, nyloc Rocker cover attachment 2
TR4 AH BODY AND FITTINGS: BODY COMPLETE AND BODY MOUNTINGS. AH33 Nut, nyloc Body mounting, rear 2
TR4 Q FRONT ANTI-ROLL BAR Q9 Nut, nyloc Anti-roil bar to mounting brackets 4
TR4 T STEERING: STEERING WHEEL, STEERING COLUMN, RACK AND PINION AND MOUNTINGS. T55 Nut, nyloc Rack and pinion body to frame
Fitted up to Commission No. CT only.
4
TR4 T STEERING: STEERING WHEEL, STEERING COLUMN, RACK AND PINION AND MOUNTINGS. T55D Nut, nyloc Rack and pinion body to frame
Fitted from Commission No. CT and future
4
TR4 K CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. K37 Nut, nyloc, stay attachment 1
TR4 K CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. K37 Nut, nyloc, stay attachment 1
TR4 AZ BODY AND FITTINGS: SEATS FRONT AND REAR, HOOD STICKS COVERS AND BLANKING PLUGS. AZ11F Nut, nyloc Seat slides to seat
Fitted from Body No.20695CT Black Leather, 20877CT Black Vinyde, 20953CT Red Leather, 20926CT Red Vinyde, 20171CT Blue Leather, ?????CT Blue Vinyde
4
TR4 AP BODY AND FITTINGS: FACIA PANEL, CUBBY BOX AND INSTRUMENT PANEL. AP43 Nut, nyloc Facia board bracket to facia 2
TR4 AP BODY AND FITTINGS: FACIA PANEL, CUBBY BOX AND INSTRUMENT PANEL. AP43 Nut, nyloc Facia board bracket to facia 2
TR4 AP BODY AND FITTINGS: FACIA PANEL, CUBBY BOX AND INSTRUMENT PANEL. AP47 Nut, nyloc Support bracket to facia board bracket, lower 2
TR4 AP BODY AND FITTINGS: FACIA PANEL, CUBBY BOX AND INSTRUMENT PANEL. AP47 Nut, nyloc Support bracket to facia board bracket, lower 2
TR4 L GEARBOX: CASING, TOP COVER AND MOUNTING. L76J Nut, nyloc Clip to straps
Fitted from Commission No. CT17815 and future
2
TR4 AT BODY AND FITTINGS: TRUNK LID, LOCKS AND HINGES. SPARE WHEEL MOUNTING AND TOOL STOWAGE DETAILS. AT11 Nut, nyloc Hinges to rear deck 2
TR4A A 83 m.m. and 86 m.m. ENGINE: BLOCK AND HEAD A81 Nut, nyloc Rocker cover attachment 2
TR4A N CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. N39 Nut, nyloc, stay attachment 1
TR4A N CLUTCH: COVER, PLATE, RELEASE MECHANISM AND SLAVE CYLINDER. N39 Nut, nyloc, stay attachment 1
TR4A P GEARBOX: CASING, TOP COVER AND MOUNTING. P79J Nut, nyloc Securing clip to strap 1
TR4A Y STEERING: STEERING WHEEL, STEERING COLUMN, RACK AND PINION AND MOUNTINGS. Y56 Nut, nyloc to frame 4
TR4A AF EXHAUST SYSTEM: INTERMEDIATE AND TWIN REAR SILENCER TYPE. AF27 Nut, nyloc Flexible strip to tail pipes and chassis frame
Fitted up to Comm. No only
4
TR4A AFS EXHAUST SYSTEM: SINGLE REAR TRANSVERSE SILENCER TYPE. AFS32 Nut, nyloc Securing silencer tail pipe to frame chassis
Fitted from Comm. No and future
2
TR4A AQ BODY AND FITTINGS: BODY COMPLETE, BODY MOUNTINGS. AQ37 Nut, nyloc, Body mounting spare wheel pan 1
TR4A AW BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX AND SWITCH PLINTH. AW64 Nut, nyloc Fixing bracket to facia 2
TR4A AW BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX AND SWITCH PLINTH. AW64 Nut, nyloc Fixing bracket to facia 2
TR4A AW BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX AND SWITCH PLINTH. AW69 Nut, nyloc Support bracket to fixing bracket 2
TR4A AW BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX AND SWITCH PLINTH. AW69 Nut, nyloc Support bracket to fixing bracket 2
TR4A BA BODY AND FITTINGS: TRUNK LID, LOCKS AND HINGES. SPARE WHEEL MOUNTING AND TOOL STOWAGE DETAILS. BA11 Nut, nyloc Hinges to rear deck 2
TR4A BG BODY AND FITTINGS: SEATS FRONT AND REAR AND BLANKING PLUGS. BG54 Nut, nyloc Seat slides to seat 4
TR250 V STEERING V62 Nut, nyloc - Rack and pinion body to frame
Alternatives
4
TR250 AQ BODY FITTINGS: Body Shell to Chassis Mountings AQ43 Nut, nyloc, on hook bolt, bottom end - Body mounting spare wheel pan 1
TR250 AW BODY AND FITTINGS: Facia Panel Assembly AW62 Nut, nyloc - Bracket to facia 2
TR250 AW BODY AND FITTINGS: Facia Panel Assembly AW62 Nut, nyloc - Bracket to facia 2
TR250 AW BODY AND FITTINGS: Facia Panel Assembly AW67 Nut, nyloc - Support bracket to fixing bracket 2
TR250 AW BODY AND FITTINGS: Facia Panel Assembly AW67 Nut, nyloc - Support bracket to fixing bracket 2
TR250 BF BODY AND FITTINGS: Seats BF36 Nut, nyloc - Seat slides to seats 4
TR250 AZ BODY AND FITTINGS: Boot Lid and Assembly AZ11 Nut - Securing hinges to rear deck 2
TR250 S INDEPENDENT REAR AXLE S75 Nut, nyloc, hub housing and brake block plate to trailing arm 12
TR250 AC EXHAUST SYSTEM AC27 Nut, nyloc - Securing silencer tail pipe to chassis frame 2
TR5 U STEERING: STEERING WHEEL, STEERING COLUMN, RACK AND PINION AND MOUNTINGS U62 Nut, nyloc Rack and pinion body to frame
Alternatives
4
TR5 AR BODY AND FITTINGS: COMPLTE BODY AND BODY MOUNTINGS AR43 Nut, nyloc, on hook bolt, bottom end Body mounting spare wheel pan 1
TR5 BG BODY AND FITTINGS: SEATS FRONT, REAR TRIM BOARD AND SAFTEY HARNESS ATTACHMENTS BG36 Nut, nyloc Seat slides to seats 4
TR5 BA BODY AND FITTINGS: TRUNK LID, LOCKS AND HINGES. SPARE WHEEL MOUNTING AND TOOL STOWAGE DETAILS BA11 Nut Securing hinges to rear desk 2
TR5 AX BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX , SWITCH PLINTH AND H FRAME AX62 Nut, nyloc Bracket to facia 2
TR5 AX BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX , SWITCH PLINTH AND H FRAME AX62 Nut, nyloc Bracket to facia 2
TR5 AX BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX , SWITCH PLINTH AND H FRAME AX67 Nut, nyloc Support bracket to fixing bracket 2
TR5 AX BODY AND FITTINGS: METAL AND VENEERED FACIA PANELS, CUBBY BOX , SWITCH PLINTH AND H FRAME AX67 Nut, nyloc Support bracket to fixing bracket 2
TR5 R INDEPENDENT REAR AXLE: DIFFERENTIAL UNIT, REAR AXLE SHAFTS AND HUB UNITS R71 Nut, nyloc, hub housing and brake back plate to trailing arm 12
TR5 AC EXHAUST SYSTEM AND MOUNTINGS AC32 Nut, nyloc Strip to brackets and chassis 2
TR6CP AD ANTI-ROLL BAR AD16 NUT, nyloc - Anti-roll bar attachment 2
TR6CP AH STEERING AH22 NUT, nyloc 2
TR6CP AH STEERING AH60 NUT, nyloc - Rack and pinion body to frame
Alternatives
4
TR6CP BH BODY AND FITTINGS: Body Shell Complete and Mounting BH43 NUT, nyloc, on hook bolt, bottom end - Body mounting spare wheel pan 1
TR6CP BY BODY AND FITTINGS: Seats and Back Board - Non USA, Japan BY39 NUT, nyloc - Seat slides to seats
All markets except U.S.A. and Germany Fitted up to Body No. CF1 and CR1
4
TR6CP BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP62 NUT, nyloc - Bracket to facia 2
TR6CP BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP62 NUT, nyloc - Bracket to facia 2
TR6CP BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP67 NUT, nyloc - Support bracket to fixing bracket 2
TR6CP BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP67 NUT, nyloc - Support bracket to fixing bracket 2
TR6CP BZ BODY AND FITTINGS: Seats and Back Board - USA, Japan BZ45 NUT, nyloc Seat slides to seat
All markets Fitted up to Body No. CF1 and CR1
4
TR6CP BQ BODY AND FITTINGS: Steering Outer Column BQ34B NUT, nylon-Securing upper clamp to lower
Fitted from Body No. 50,001 wherever lock type steering is fitted
2
TR6CP BQ BODY AND FITTINGS: Steering Outer Column BQ34B NUT, nylon-Securing upper clamp to lower
Fitted from Body No. 50,001 wherever lock type steering is fitted
2
TR6CP BQ BODY AND FITTINGS: Steering Outer Column BQ34B NUT, nylon-Securing upper clamp to lower
Fitted from Body No. 50,001 wherever lock type steering is fitted
2
TR6CP AE INDEPENDENT REAR AXLE AE71 NUT, nyloc, hub housing and brake block plate to trailing arm 12
TR6CP AU EXHAUST SYSTEM (PETROL INJECTION MODEL) AU32 NUT, nyloc - Strip to brackets and chassis
Fitted up to Comm No. CP51,639
2
TR6CC AD ANTI-ROLL BAR AD16 NUT, nyloc - Anti-roll bar attachment 2
TR6CC AH STEERING AH22 NUT, nyloc 2
TR6CC AH STEERING AH60 NUT, nyloc - Rack and pinion body to frame
Alternatives
4
TR6CC BH BODY AND FITTINGS: Body Shell Complete and Mounting BH43 NUT, nyloc, on hook bolt, bottom end - Body mounting spare wheel pan 1
TR6CC BY BODY AND FITTINGS: Seats and Back Board - Non USA, Japan BY39 NUT, nyloc - Seat slides to seats
All markets except U.S.A. and Germany Fitted up to Body No. CF1 and CR1
4
TR6CC BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP62 NUT, nyloc - Bracket to facia 2
TR6CC BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP62 NUT, nyloc - Bracket to facia 2
TR6CC BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP67 NUT, nyloc - Support bracket to fixing bracket 2
TR6CC BP BODY AND FITTINGS: Dashboard, Scuttle & 'H' Frame BP67 NUT, nyloc - Support bracket to fixing bracket 2
TR6CC BZ BODY AND FITTINGS: Seats and Back Board - USA, Japan BZ45 NUT, nyloc Seat slides to seat
All markets Fitted up to Body No. CF1 and CR1
4
TR6CC BQ BODY AND FITTINGS: Steering Outer Column BQ34B NUT, nylon-Securing upper clamp to lower
Fitted from Body No. 50,001 wherever lock type steering is fitted
2
TR6CC BQ BODY AND FITTINGS: Steering Outer Column BQ34B NUT, nylon-Securing upper clamp to lower
Fitted from Body No. 50,001 wherever lock type steering is fitted
2
TR6CC BQ BODY AND FITTINGS: Steering Outer Column BQ34B NUT, nylon-Securing upper clamp to lower
Fitted from Body No. 50,001 wherever lock type steering is fitted
2
TR6CC AE INDEPENDENT REAR AXLE AE71 NUT, nyloc, hub housing and brake block plate to trailing arm 12
TR6CC AT EXHAUST SYSTEM (CARBURETTOR MODEL) AT27 NUT, nyloc - Securing silencer tail pipe to chassis frame
Fitted up to Comm No. CC54,613
2
TR6CR 22-02 BODY MOUNTINGS 22-02 NUT NYLOC 1/4" UNF 1
TR6CR 21-30 STEERING WHEEL AND INNER COLUMN 21-30 NUT NYLOC 1/4" UNF 4
TR6CR 21-32 STEERING 21-32 NUT NYLOC 1/4" UNF 4
TR6CR 21-31 STEERING 21-31 NUT NYLOC ¼UNF 2
TR6CR 21-31 STEERING 21-31 NUT NYLOC ¼UNF 2
TR6CR 22-17 BODY AND FITTINGS 22-17 NUT NYLOC 1/4" UNF 4
TR6CR 22-17 BODY AND FITTINGS 22-17 NUT NYLOC 1/4" UNF 4
TR6CR 22-47 FRONT SEAT 22-47 NUT NYLOC 1/4" UNF 4
TR6CR 21-37 EXHAUST SYSTEM 21-37 NUT NYLOC 1/4" UNF 1
TR6CF 22-02 BODY MOUNTINGS 22-02 NUT NYLOC 1/4" UNF 1
TR6CF 21-30 STEERING WHEEL AND INNER COLUMN 21-30 NUT NYLOC 1/4" UNF 4
TR6CF 21-32 STEERING 21-32 NUT NYLOC 1/4" UNF 4
TR6CF 21-31 STEERING 21-31 NUT NYLOC ¼UNF 2
TR6CF 21-31 STEERING 21-31 NUT NYLOC ¼UNF 2
TR6CF 22-17 BODY AND FITTINGS 22-17 NUT NYLOC 1/4" UNF 4
TR6CF 22-17 BODY AND FITTINGS 22-17 NUT NYLOC 1/4" UNF 4
TR6CF 22-47 FRONT SEAT 22-47 NUT NYLOC 1/4" UNF 4
TR6CF 21-37 EXHAUST SYSTEM 21-37 NUT NYLOC 1/4" UNF 1
TR7 1L-04L AIR CONDITIONING - Compressor and Driving Belt 1L 04L NUT 1
TR8 1L-04L AIR CONDITIONING - Compressor and Driving Belt 1L 04L NUT 1

To view the Triumph Catalogue Plates, please pick a car type